





Date Created/Modified: 22-Jan-14								
	2337 City of Factory HANGZHOU		Item Description			Confirm # VSB30334		
Lab: Contact: Address: Phone #:	388 KWUN TONG ROAD,HONGKONG	Lab: Contact: Address: Phone #: Test Date(s): 4-Dec-13	Third Party 1	<u>Test Report(s)</u> 2013112205HH		Third Party Testing	g Lab	
Product safety standards to which this product has been tested and is being certified: 1. ASTM F963 Physical/Mechanical Test								
2. ASTM F963 Flammability (finished product) 4.ASTM F963 Heavy Metal 6. US Phthalates/Prop 65 Phthalates 19. 16 CFR 1303 Total Lead Content (Surface/Substrates)/Prop 65 Lead Content								
		Name: Cour Address: 13 Phone: (816	y of this report and all test tney Peterman 201 Arrington Rd Grandv) 761-5900 ext. 2420 terman@ustoyco.com		ed by:			